
DEMOCRATIA - AQUA - TECHNICA -

CONFERENCE

Innovative technical solution concepts for 
sustainable water resources management to 
promote the reduction of regional and local 
distribution conflicts.

2022



2 3

Comparing the efficiency of the biofiltration system with humic substances and resin in 
heavy metals removal in wastewater 

Comparison between two constructed wetland models: Germany vs. Mexico

Study of removal of micropollutants from wastewater by adsorption process by using humic 
substance

Statistical analysis and modelling of spatio-temporal variations of ambient fine particles in 
Novi Sad

The importance of qualitative goals of waste management 

Water forest water

The FLOW-Project
[...]
water surface. The participants should enter the wa-
ter to interact with them. Besides, a system of hydro-
phones and water cameras will be set, to reproduce 
the audiovisual proposal outside the surface.

The river Neckar, a tributary of the Rhine, offers an 
aquatic path of communication that allows us, from 
the field of sound, to establish spatial and temporal 
links from the territory. Through the sounds of two 
factories located on the banks of the river Rhine, a 
relationship between the past and the present, the 
person and the water is established from a dialectical 
perspective.

Landschaftspark Duisburg-Nord

Thyssenkrupp Steel Europe plant in Duisburg



56 57

THE FLOW PROJECT
SRH Hochschule Heidelberg, Water Technology

FLOW is a project for the ecological monitoring of 
flowing waters. The monitoring aims to investigate 
and evaluate the ecological condition of water bodies 
together with citizens. 

The Ochsenbach and the Lobbach were examined 
with the BUND group in May and July 2022.

In Oschenbach, the stream flow was 0.28 m3/s in May 
but increased to 0.315 m3/s in July, while the flow of 
Lobbach decreased from 0.315 m3/s to 0.2969 m3/s. 
The results are based on the index WFD, 2000. Ac-
cording to the index, Oschenbaach had 3.00 quality 
classes in May but 2 quality classes in July. On the 
other hand, Lobbach received 2.00 Gütekalsse in 
both May and July, representing slightly different val-
ues. Details can be seen in the QR code.

Similarly, all the substrate mapping found in Oschen-
bach and Lobbach is shown in the bar chart. Algae, 
wood and dead wood, living parts of terrestrial plants, 
sand, clay un d clay, stone, etc. were found. Looking 
at the spear, Oschenbach also received a poor score 
on pesticides of 0.24 and a TU of -0,52, while Lob-
bach received a good score on pesticides of 0.67 and 
a TU of -3,79. Details of the macrozoobenthos can be 
found in the QR code.

INTRODUCTION

Landscape elements

Makrozoobenthos

Methodology Fig. 1:  Ochsenbach in Schatthausen 

Date: 10.05.2022, 13.07.2022 

GPS- Coordinate: 49°19‘19.34‘‘N, 8°44‘50.6‘‘E

Fig. 2:  Lobbach in Haag 

Date: 24.05.2022, 14.07.2022 

GPS-Coordinate: 49°23!22.49“N 08°55!09.17“E

From the bar chart, we can see in both Oschenbach 
and Lobbach that all parameters are more or less in 
the same range for a given date. Temperature, pH and 
chloride were very good (Not loaded), DO, nitrite, and 
conductivity were good (Little loaded), and the ni-
trate value was neutral (Moderately loaded). Overall, 
the parameters look good. Details of the chemical-
physical can be found in the QR code.

•  The SPEAR index for Ochesenbach was quality 
class 4 (poor), Lobbach was quality class 2 (good).

•  The condition of the water body in Oschenbach 
was quality class 3 (moderate) in May and quality 
class 2 (good) in July. The condition of the Lob-
bach water body was quality class 2 (good) in 
both May and July.

•  The Oschenbach is located near an agricultural 
environment. This could be the trigger for the ele-
vated nutrient levels and pesticide contamination.

•  Several macrozoobenthos species were found, 
some with high numbers of individuals. Apart from 
the pollutant and nutrient inputs, the Lobbach 
appears to be in good condition compared to the 
Oschenbach.

Chemical-physical

Discussion

The SPEAR index is a trait-based biological indicator “SPEcie-
sAtRisk” for analyzing pesticide exposure at a sampling site via 
macrozoobenthos community composition, see Knillmann et al., 
2018; Liess & Von Der Ohe, 2005. See also: https://www.ufz.de/index.
php?de=38122

Knillmann, S., Orlinskiy, P., Kaske, O., Foit, K., & Liess, M. (2018). Indica-
tion of pesticide effects and recolonization in streams. 
Science of The Total Environment, 630, 1619–1627. https://doi.
org/10.1016/j.scitotenv.2018.02.056

Reference

QR-Code:



58 59

WATER EXCURSION
Master Program of Water Technology

The aim of this excursion was to investigate the ecological 
condition of the water bodies in Southwest Germany.

In situ measurements using Probes, Multimeter, and Test 
strips and Ex situ measurements using Spectrophotometer.

Overall ecological condition of the water 
bodies in southwest Germany was found to 
be in good ecological condition.

INTRODUCTION

Methodology

Results

Conclusion

Fig. 1: Water Karst Excursion 2021

Fig .2: Water Karst Excursion 2022

Chemical Quality Standards and Assessment Umltbunde-
samt
https :://www umltbundesamt de/en/topics/water/rivers/
assessment of watercourses/chemical quality standards 
assessment

References

YIP-PROTOTYPE: 
ADSORPTION PROCESS
Jidapa Kasipiyawong
------------

NEEDS according to Adequate technology:
•  In accordance with the management capabilities of 

the locality: 
- Easy installation 
- Easy to build (simple design) 
- Easy to use

•  Flexible design to environmental changes:  
Multi-assembly (adaptable to site requirements, 
flexible)

•  Low costs for implementation, operation and 
maintenance: Low economic investment, cheap 
material (Affordable)

•  Solve a specific need of a specific social group:  
Drinkable water

•  Open technological knowledge, multipurpose, 
Reversible, Recoverable, Understandable, Participative 
and Socially responsible.

introduction

Main component
•  Activated carbon: It is useful to remove chemicals which gives odor or taste, e.g. Hydrogen sulfide or 

chlorine. It is also helpful to remove heavy metals
•  Fine sand: For the removal of floating and sinkable particles as well as suspended materials.
•  Tezontle (Volcanic rock): These are effective at filtering surface contaminants and can store water like a 

sponge due to their tiny pores.

Methodology

The prototype can be used to decrease pollutants for wastewater discharge to water bodies.

Expected outcome

To improve treatment efficiency, a coagulation system with alum dosage should be included before to the 
adsorption process.

Recommendation

Fig. 1: Schematic diagram of prototype 

(Adsorption part)

Haba Prieto (2014): Adequate technology, Quintanilla

References



60 61

SUMMER SCHOOL “NECKAR NOW III”

The School of Engineering and Architecture present-
ed the Third Interdisciplinary Summer School “Neck-
ar Now: “Transformative approaches to a sustainable 
future — cities for Children”, which took place from 
22nd until 28th of august 2022.

This year, the event had the opportunity to have a 
very specific location and assignment towards the 
improvements of our city for the integration of the 
children. Owing to the pandemic and its complica-
tions involved, we as humans realize just how unpre-
pared our environment is to face this kind of situation, 
and if there is a thing, we learned from COVID-19, it is 

that we need to develop more inclusive and sustain-
able spaces for the wellbeing of our society.

The participants explored the place for a site analysis 
in the Basketballplatz in Neckarwiese, Heidelberg. Five 
groups, with contestants from different disciplines 
and thirteen diverse countries, were overcome with 
new perspectives to demonstrate that the place may 
be intervened in creating a unique and interactive 
space according to the topic of this year.

1. How to create an intergenerational experience?
2. How to integrate educational elements?
3.  How can we adapt what is already there to the 

project? (Topography, trees, views...) 
4. How can we integrate the community?
5.  How can we create spaces that allow different 

kinds of appropriation?

From the shadowing of well-known professionals with 
their expertise based on the subject of this year, the 
impressive results we could bring is that different 
kinds of suggested questions helped to identify the 
needs and desires of how the community or neigh-

bourhood wants a change in the place (recreation, 
relaxation, interaction, etc), and how as intervenient 
can bring something that works accordingly to their 
needs colliding at one point. Site visits for analysis, 
brainwriting with the 365 method, a milestone pre-
sentation, and improvement of it where the five main 
questions were analyzed and developed alongside 
expert feedback gave the participants the ability to 
enhance different approaches.

Main Questions

From the idea of creating a 
sensory environment and 
shade for those sunny days 
through shadow kites, the 
development of methods 
and analysis of the site to 
the reused of activities were 
some of the concepts im-
plemented as an outcome of 
this Summer School project.



62 63

IFAT MUNICH 2022 
MAY 30TH-JUNE 3RD, 2022  
TRADE FAIR CENTER MESSE MÜNCHEN
Jidapa Kasipiyawong
Participants: SRH Hochschule Heidelberg; University of Novi Sad

The World’s Leading Trade Fair for Environmental 
Technologies boasts a high international presence and 
an impressive number of exhibitors and visitors.

IFAT provides a platform for individuals, businesses, and 
other organisations to share the latest developments 
in environmental technology, and water, sewage, waste, 
and raw materials management.

Learned about environmental technologies:

1.  Ultra Fine Screens
•  for the separation of very fine particles
•  remove undegradable and degradable, inorganic 

and organic material at the same time

2. High Performance Membrane Bioreactor (MBR)
•  the most efficient biological wastewater treatment 

systems
•  compact wastewater treatment systems (Small 

footprint)
• elimination of COD, ammonia, and nitrogen 
• concentrate free direct discharge
• Reference plant: Thaioil Clean Fuel plant, Thailand

3. Maximum Yield Technology (MYT®)
• utilization of residual household waste treatment
•  covering the raw material and energy content of 

the waste
• energy sources (fuels, biogas)
•  Reference plant: the waste treatment plant Onnut, 

Thailand

4.  Ozone Systems
• the strongest oxidant used in water treatment
• elimination of odour and taste
• oxidation of iron, manganese, arsenic
•  reaction with organic substances (breaking into 

smaller molecules)
• cyclic compounds are broken down

5. Digitalization in the German water sector
•  Virtual Reality (VR) technology for wastewater 

treatment plant simulation
•  Moodle Platform (presented by Aditi Das SRH 

student)



64 65

VISIT TO NOVI SAD, SERBIA 
A DEMOCRATIA AQUA TECHNICA PROJECT
Hamza El Ouassif
SRH Hochschule Heidelberg

Democracia Aqua Technica 
project is a cooperation 
between SRH Hochschule 
Heidelberg and the 
University of Novi Sad that 
focuses on the development 
of innovative solutions for 
sustainable water resource 
management to promote the 
reduction of water conflicts.

Novi Sad waterworks,  the groundwater is 
treated before supplying it to a population 
of 250 439 inhabitant. The groundwater is 
in exploitation by 12 wells, with a flow rate 
between 100 l/s to 120 l/s. The water is then 
taken into five treatment stages.

Aeration process: In the first stage, the water enters through the top of the unit, is brought in contact with the air 
in order to remove dissolved gases, and oxidizes dissolved metals, then collected in the bottom of the unit and 
transported to the next stage. Automatic monitoring of heavy metals is done in the inlet of this process using a 
control and an analytical unit due to the characteristic of the groundwater in Serbia that contains a significant 
amount of heavy metals (Arsenic, Mercury, Lead, Cadmium…).

Filtration process: in this stage, sand filters are used for the removal of suspended matters (manganese in 
particular).

Ozonation process: it’s an advanced oxidation process that involves the production of very reactive oxygen 
species able to attack a wide range of organic compounds and all microorganisms.

Granular activated carbon process: GAC filter helps remove certain chemicals, particularly organic ones, that 
give water objectionable odours or tastes. 

Chlorination process: the final stage is a disinfection stage using chlorine dioxide, which can kill bacteria and 
microorganisms.

introduction

Novi Sad Waterworks

The laboratory in the chemistry department at the University of Novi Sad is considered highly sophisticated 
since it got its accreditation to perform analysis for commercial purposes.
The most common devices used in the labs are High Performance Liquid Chromatography (HPLC), Flame 
Ionization Detector (FID) and Mass Spectroscopy (MS)…

The water lab present in the department of environmental engineering is also accredited. Analysis for water and 
wastewater quality can be performed at high level of accuracy. Many devices are used to get those detailed 
parameters such as spectrophotometer, HPLC… the students carried out an experiment to determine the 
concentration of Ammonium in two samples, one from landfill leachates and one from domestic wastewater 
and to test out some lab devices.

The Danube-Tisa-Danube canal is used for transportation and navigation purposes. The area visited is where 
the water level is calibrated for the ships to cross the Danube River easily. A sampling test was carried out 
using a grab sampler device that removes the sediments from the bottom of the canal. The major problem in 
the canals is that in some period of the year a significant amount of sediment settle down in the bottom and 
decrease the water depth, making it hard for ships and boats to navigate freely.

laboratory of Novi Sad faculty of Science & department of environmental engineering

Danuba-Tisa-Danube canal



66 67



68 69

Imprint
EDITORS
Prof. Dr. Maja Turk-Sekulić
Prof. Dr. Ulrike Gayh

GRAPHIC CONCEPT
SchulzundSchramm GbR

LAYOUT AND TYPESETTING
SchulzundSchramm GbR

COVER DESIGN
SchulzundSchramm GbR

PROOFREADING
---

ORGANIZER
SRH University Heidelberg
University of Novi Sad

FURTHER Contributors
---

ISBN
978-3-9822521-4-8

FUNDED BY
The DAAD from funds of the Federal Foreign Office
DAAD – German Academic Exchange Service

© DEMOCRATIA 2022 AND THE AUTHORS



ISBN: 978-3-9822521-4-8


